

Stanford Hospital & Clinics Aminoglycoside Dosing Guidelines 2013

I. DETERMINING DOSE AND CREATININE CLEARANCE:

- Use of **ideal body weight (IBW)** for determining the mg/kg/dose appears to be more accurate than dosing on the basis of total body weight (TBW). For obese patients (total body weight > 20% over Ideal body weight), dosage requirement may best be estimated using an adjusted body weight (ABW) of: $IBW + 0.4 (TBW - IBW)$

$$IBW \text{ (male)} = 50 \text{ kg} + (2.3 \times \text{height in inches} > 60 \text{ inches})$$

$$IBW \text{ (female)} = 45 \text{ kg} + (2.3 \times \text{height in inches} > 60 \text{ inches})$$

- Calculate creatinine clearance with the Cockcroft-Gault equation using an ideal body weight (IBW) or an adjusted body weight (ABW) if the patient is obese

$$CrCl \text{ (mL/min)} = \frac{(140 - \text{age}) \times IBW}{SCr \times 72} \quad (\times 0.85 \text{ for females})$$

II. AMINOGLYCOSIDE DOSING STRATEGIES

A. High-dose Extended-Interval Therapy (Once daily dosing)

Aminoglycosides are concentration dependent antibiotics, meaning that as aminoglycoside concentration increases, the rate and extent of bacterial killing increases. Optimum bactericidal activity for the aminoglycosides is achieved when the exposure concentration is approximately 8 to 10 times the MIC. The **Hartford nomogram** method utilizes high-dose, once daily dosing to optimize the peak/MIC ratio in the majority of clinical situations by administering a dose of **7mg/kg** of either gentamicin or tobramycin. The second method of extended-interval therapy utilizes **5 mg/kg** of gentamicin or tobramycin in patients without renal dysfunction.

Exclusion Criteria for High-Dose Extended Interval Therapy:

- Renal insufficiency (CrCl <30 mL/min or rapidly declining renal function)
- Pregnancy
- Synergy for gram-positive infections
- Ascites
- Burns (>20%)

B. Conventional / Traditional Dosing

Traditional dosing includes reduced doses and frequent administration of aminoglycosides using pharmacokinetic parameters to determine dose and frequency to achieve target peak and trough values.

C. Gram positive-synergy Dosing

Synergy dosing is a low dose of aminoglycoside in conjunction with an antimicrobial agent that exhibits activity against the cell wall of Gram-positive bacteria (i.e. beta-lactams, glycopeptides) for the treatment of Gram-positive infections

III. EMPIRIC DOSING

A. Gentamicin & Tobramycin Initial Dosing

CrCL (mL/min)	High-Dose Extended-Interval* (Gentamicin/Tobramycin)	Conventional / Traditional (Gentamicin/Tobramycin)	Synergy** (Gentamicin/Tobramycin)
> 60	4 – 7 mg/kg Q24H	1.7 mg/kg Q8H	1 mg/kg Q8H
40-59	4 – 7 mg/kg Q36H	1.7 mg/kg Q12H	1 mg/kg Q12H
30-39	4 – 7 mg/kg Q48H	1.7 mg/kg Q24H	1 mg/kg Q24H
20-29	Not recommended	1.7 mg/kg Q24H	1 mg/kg Q24H
<20	Not recommended	2 mg/kg load, then dose by level	1 mg/kg load, then dose by level
Hemodialysis	Not recommended	2 mg/kg load, then 1.5 mg/kg post-HD; Redose for post-HD Cp < 1 mg/L or pre-HD ▪ Cp < 1 mg/L (mild UTI) ▪ Cp < 2–3 mg/L (moderate-severe UTI) ▪ Cp < 3–5 mg/L (severe GNR infection)	1 mg/kg q48-72H; Redose for pre-HD or post-HD Cp <1mg/L
CRRT	Not recommended	1.5 – 2.5 mg/kg Q24-48H	1 mg/kg Q24H, then by level

*See Hartford nomogram for monitoring of once-daily dosing regimens

**Alternative for synergy: 3mg/kg Q24H for Streptococci and *Streptococcus bovis* endocarditis

B. Amikacin Initial Dosing

CrCL (mL/min)	High-Dose Extended-Interval* (Amikacin)	Conventional / Traditional (Amikacin)
> 60	15 – 20 mg/kg Q24H	5 – 7.5 mg/kg Q8H
40-59	15 mg/kg Q36H	5 – 7.5 mg/kg Q12H
30-39	15 mg/kg Q48H	5 – 7.5 mg/kg Q24H
20-29	Not recommended	5 – 7.5 mg/kg Q24H
<20	Not recommended	5 mg/kg load, then dose by level
Hemodialysis	Not recommended	5 – 7.5 mg/kg post-HD
CRRT	Not recommended	10 mg/kg load, then 7.5 mg/kg Q24-48H

See Hartford nomogram for monitoring of once-daily dosing regimens- divide level by half then plot on graph

IV. MONITORING

A. TIMING OF LEVELS

High-Dose Extended-Interval

A. **Initial level testing:** Single level drawn 8-12 hours after the first dose (Only applicable for 7 mg/kg – plotting doses lower or higher than 7 mg/kg may under or overestimate clearance)

- Gentamicin/tobramycin (7 mg/kg/dose): Plot level on graph
- Amikacin (15 mg/kg/dose): Divide level in half, then plot on graph

B. **Follow up trough level testing**

- Trough monitoring (30-60 minutes prior to dose) should be considered in patients demonstrating acute changes in renal function or suspicion of extended interval failure
- Maintenance trough levels should be monitored at least once weekly

Conventional / Traditional					
	Q8H	Q12H	Q24-48H	Hemodialysis	CRRT
PEAK	30 minutes after 3 rd dose*	30 minutes after 3 rd dose*	30 minutes after 2 nd dose*	30 minutes after 2 nd dose* ▪ target peak Cp post HD ~ 8 mg/L (6 – 10 mg/L)	30 minutes after 2 nd dose*
TROUGH	30-60 minutes before 4 th dose	30-60 minutes before 3 rd dose	30-60 minutes before 2 nd dose	Immediately <i>before</i> HD; Redose for pre-HD: ▪ Cp < 1 mg/L (mild UTI and synergy) ▪ Cp < 2–3 mg/L (moderate-severe UTI) ▪ Cp < 3–5 mg/L (severe GNR infection) 4-hr post-HD level Cp<1	30-60 minutes before 3 rd dose

Gram-Positive Synergy					
	Q8H	Q12H	Q24-48H	Hemodialysis	CRRT
TROUGH	30-60 minutes before the 4 th dose	30-60 minutes before the 3 rd dose	30-60 minutes before the 2 nd dose	Immediately <i>before</i> HD; Redose for pre-HD or post-HD level: Cp < 1 mg/L	30-60 minutes before 3 rd dose

*Peaks are drawn 30 minutes after the end of the infusion; Cp = concentration in plasma

B. TARGET LEVELS

	Gentamicin and Tobramycin				Amikacin		
Dose	1 mg/kg	1.5 – 2 mg/kg	7 mg/kg*	10 mg/kg**	5 – 7.5 mg/kg	15 mg/kg	20 mg/kg**
Usual Interval	Q8H	Q8H	Q24H***	Q24H***	Q12H	Q24H***	Q24H***
Peak	3 – 5	4 – 8	20 – 25	20 – 30	20 – 35	35 – 50	40 – 60
Trough	<1	<1-2	<1	<1	<5-8	<4	<4

*7 mg/kg once daily dosing does not require routine monitoring of target peaks and troughs unless the patient is having fluctuations in renal function or has failed extended interval dosing. Please follow the Hartford nomogram and check an 8-12 hour post-dose level, this can be done after the first dose

**This dose is generally used for cystic fibrosis patients

*** Extended interval dosing can be Q24H, Q36H, or Q48H

References:

- Baddour LM, Wilson WR, Bayer AS, et al. Infective endocarditis: diagnosis, antimicrobial therapy, and management of complications: a statement for healthcare professionals from the Committee on Rheumatic Fever, Endocarditis, and Kawasaki Disease, Council on Cardiovascular Disease in the Young, and the Councils on Clinical Cardiology, Stroke, and Cardiovascular Surgery and Anesthesia, American Heart Association: endorsed by the Infectious Diseases Society of America. *Circulation*. Jun 14 2005;111(23):e394-434.
- Bates RD, Nahata MC, Jones JW, et al. Pharmacokinetics and safety of tobramycin after once-daily administration in patients with cystic fibrosis. *Chest*. Nov 5 1997;112(5):1208-1213.
- BH. H. Vancomycin Dosing & Monitoring Guidelines. *UC Davis Medical Center*. 2010.
- Freeman CD, Nicolau DP, Belliveau PP, Nightingale CH. Once-daily dosing of aminoglycosides: review and recommendations for clinical practice. *J Antimicrob Chemother*. Jun 1997;39(6):677-686.
- Nicolau DP, Freeman CD, Belliveau PP, Nightingale CH, Ross JW, Quintiliani R. Experience with a once-daily aminoglycoside program administered to 2,184 adult patients. *Antimicrob Agents Chemother*. Mar 1995;39(3):650-655.
- Nightingale CH, Ambrose PG, Drusano GL, Murakawa T. *Antimicrobial Pharmacodynamics in Theory and Clinical Practice*. Vol Second Edition: Informa Healthcare; 2007.
- Rybak MJ, Lomaestro BM, Rotschafer JC, et al. Therapeutic monitoring of vancomycin in adults summary of consensus recommendations from the American Society of Health-System Pharmacists, the Infectious Diseases Society of America, and the Society of Infectious Diseases Pharmacists. *Pharmacotherapy*. Nov 2009;29(11):1275-1279.
- Smyth A, Tan KH, Hyman-Taylor P, et al. Once versus three-times daily regimens of tobramycin treatment for pulmonary exacerbations of cystic fibrosis--the TOPIC study: a randomised controlled trial. *Lancet*. Feb 12-18 2005;365(9459):573-578.
- Vic P, Atego S, Turck D, et al. Efficacy, tolerance, and pharmacokinetics of once daily tobramycin for pseudomonas exacerbations in cystic fibrosis. *Arch Dis Child*. Jun 1998;78(6):536-539.
- Vic P, Atego S, Turck D, et al. Tolerance, pharmacokinetics and efficacy of once daily amikacin for treatment of Pseudomonas aeruginosa pulmonary exacerbations in cystic fibrosis patients. *Eur J Pediatr*. Nov 1996;155(11):948-953.
- Whitehead A, Conway SP, Etherington C, Caldwell NA, Setchfield N, Bogle S. Once-daily tobramycin in the treatment of adult patients with cystic fibrosis. *Eur Respir J*. Feb 2002;19(2):303-309.